OPERATING INSTRUCTIONS AND PARTS LIST FOR

ALLSTATE
SERVICE JACK

Model Numbers

104.11624 104.11634

The model number of your jack will be found on the nameplate. Always
mention this model number when communicating with us regarding your
jack or when ordering repair parts.

How to Order Repair Parts

All parts shown on the following list and illustrated on the parts dia-
gram on page 3 may be ordered through any Sears retail or mail order
store. In ordering parts by mail from the mail order store which serves
the territory in which you live, selling prices will be furnished on re-
quest or parts will be shipped at prevailing prices and you will be
billed accordingly.
WHEN ORDERING REPAIR PARTS ALWAYS GIVE THE FOLLOWING
INFORMATION:

1. The Part Number in this List.

2. The Part Name in this List.

3. The Model Number of your jack which is Number 104.11624 or

Number 104.11634 will be found on the nameplate.

Important

This list is valuable. It will assure your being able to obtain proper
parts service at all times. We suggest you keep it with other valuable

papers.

SEARS, ROEBUCK AND CO.

AND

SIMPSONS—SEARS LIMITED

FORM 224842

LTHO IN U.S.A.



Operating Instruction & Parts List for 2 Ton & 4 Ton ALLSTATE Service Jack
Model Nos. 104.11624 - 104.11634

FOR MORE THAN ONE USED QUANTITY IN PARENTHESIS ()

Ref.| Jack No. Jack No. G Ref.| Jack No. Jack No. i
No. | 104.11624 | 104.11634 Description No. | 104.11624 | 104.11634 Description
1 222062 222066 | Ram Gland Nut 74 | 901259 901259 Plunger Rod & Head Assembly
2 | 222063 222068 | Packing Rings (3 required) 75 | G12331 G12331 Plunger Head
3 | 222061 222067 | Tank Nut 76 | G21051 G21051 Plunger Rod
4 | 221749 221765 | Oil Tank 77 | G20901 G20901 Retriever Spring
5 | 224840 224841 ]L Ram 78 | 200613 200613 Pin
6 | G17691 G17851 | Cross Pin 79 | G21031 G21031 Extension Rod
7 | 221751 221767 Up-stop Pin 80 | 203332 203332 No. 6-32 Hex Nut
8 | 203199 203199 1/4 Valve Ball 81| 901172 901172 Universal Assembly
9 | 221752 221768 Brass Heel Plate 82| G16501(2) | G16501(2) | Solid End Universal
10 224836 224837 Nylon Back-up Washer 83 | G21191 G21191 Bolt
11 224832 224833 Ram Cup 84 | 201784 201784 No. 8 Lock Washer
12 | 221754 221754 Ram Cup Retainer 85 | 204270(2) | 204270(2) | 13/32 Washer
13 | 221847 221847 Retainer Ring 86 | 209964(2) | 209964(2) | 3/8 Lock Washer
14 G18491 G18491 Spring 87 | 203344(2) | 203344(2) | 3/8-16 Hex Nut
14A| 223166 223166 Screen 88 | G2613 G2613 Handle Socket
14B| 210411 1210411 Washer 89 | 200472(2) | 200472(2) | 3/8-16 x 2-1/2 Bolt
15 221750 | 221766 Cylinder 90 | 214700 214700 Handle Segment Assembly
16 | G16701 G16701 Screen 91 | 221828(2) | 221828(2) | 41/64 Wusi\er
17 | 201808 201808 Rivet 92 | 204343(4) | 204343(2) | 57/64 Wash. Hdle. Ful. Pin
18 | 210311(3) | 210311(3) | 1/8 Pipe Plug 93 | 221798(2) | 221798(2) | Ret. Ring Hdle. Ful. Pin
19 224665 224666 Base Assembly 94 | 221699(2) | 221875(2) | Caster
20 222992 Valve Poppet 95 | 221796 221796 Handle Bumper Pin
21 214555 ‘0" Ring 96 | 201110(2) | 201110(2) |5/8 Lock Washer
22 | 222991 Spring 97 | 203299(2) | 203299(2) | 5/8-18 Hex Nut
23 | 222993 Adjustment Plug 98 | 215626(2) | 215626(2) | “‘O’’ Ring
24 | 204402 204301 19/32, 41/64 Washer 102 | 221870 221869 Compression Bar
25 | 222210(4) | 213152(4) | Packing Rings 103 | 221865(2) | 221865(2) | Sleeve
26 | 222209 G16571 Gland Nut 104 | 224370 224372 L.H. Side Plate
27 | 224725 224725 No. 10 Hex Nut - Self Locking 105 | 221790 221822 Fulcrum Pin
28 | 204235 218544 Washer 106 | 201478(2) | 201479(2) | 7/8'*, 1"* Locking Washer
29 | WH9611 218542 Washer Rubber 107 | 203311(2) | 203313(2) | 7/8-14, 1-14 Hex Nut
30 | 201826(4) | 201827(4) | ‘‘V'" Packing 108 | 221787 221819 Front Axle
31 | 222208 221744 Pressure Pump 109 | G16711 G16711(3) | Grease Fitting
32 | G16581 G17081 Gland Nut 110 | 221715(2) | 221818(2) | Front Wheel
33 | 213165(2) ; 213171(2) | Packing Ring 111 ] 204324(4) | 221778(4) | 3/4, 1-1/64 Washer
34 | 204359 204372 1-13/64, 1-29/64 Washer 112 | 219509(2) | 219509(2) | Roll Pin
35 221756 221770 Speed Pump 113 221817(2) | Tru Arc Ring
36 | 221757 221771 Washer, Back-up 114 | 221793 G7632 Cap Housing
37 | 221758 221772 Quad Ring 115 | 221788 221788 Lifting Cap
38 | G17151 G17151 Slotted Tube 116 | 221792(2) | 221823(2) | Parallel Link
39 | 220769 220769 Release Pin 117 | 221794 221825 Pin
40 | 212875 212875 Stem, Release 118 | G16751 G16751 Pin
41 214555 214555 ‘0" Ring 119 | 221791 221824 Bell Crank
42 | 212227 212227 Release Valve 120 | 222262 222264 Jack Cover
43 | 203200 203200 Ball Valve 121 | 223706(2) | 223706(2) | Screw
44 | 224653% | 224611k Valve Seat Insert 122 | 221801 221829 Ram Pin
45 222957 221739 Piston 123 | 221800(2) | 221800(2) | Pull Back Spring
46 222995 Cup Packing 124 | 221743 210225 Spacer
46A | 224519 Cup Retainer 125 | 204444(4) 204444(4) | 1/8 x 3/4 Cotter
47 | 222994 Plug 126 | 216646 216646 Pump Pin
48 G20481 Spring 127 | 221799 221799 Universal Support Bearing
49 | 222257 222257(2) | Plug 128 | 221795 221795 Handle Fulcrum Pin
50 | 203201 203201 5/16 Valve Ball 129 | G17041(2) | G17041(2) | Pump Links
51 222201 222201 Spring 130 | 216645 216645 Pump Pin
52 G17021 G17021 Plug 131 | 224369 224371 R.H. Side Plate
53 | 224352 224352 Filler Plug Assembly 132 | 213925(4) | 221748(2) | Ret. Ring Parallel Link
54 | 204842 204842 Copper Gasket 133 | 204303(2) | 204343(2) | 41/64 & 57/64 Par. Link Washer
55 203200 203200 9/32 Valve Ball 134 | 224767 224782 Complete Ram Assem. (Incl.
56 224653% 224653 % Valve Seat Insert Ref. No. 5,6,7,8,9,10, 11,
57 | 203198 203198 //32 Dia. Valve Ball 12, 13, 14, 14A & 14B)
58 | 203196 203196 5/32 Valve Ball 135 | 222095 222095 Rel. Stem Assem. (Incl. Ref.
59 | WH2151 WH2151 Adaptor No. 40, 41 & 42)
60 WH1841 WH1841 Spring 136 | 222090 222098 Speed Pump Assem. (Incl,
61 WH231 WH231 Adjusting Nut Ref. No. 35, 36 & 37)
62 201733 201733 Expansion Plug 137 | 222214 222089 Pressure Pump Assembly (Incl.
63 | 221937 221937 Release Knob Ref. No. 27, 28, 29, 30 & 31)
64 | 221938 221938 Roll Pin 138 | 222091 222099 Bell Crank & Fitting Assem.
65 221781 221781 Handle & Cross Bar Assem. (Incl. Ref. No. 108 & 118)
66 221809(2) | 221809(2) | Handle Grip 139 | 213704 213704 Universal Link Assem. (Incl.
67 | 221759 221759 Turning Rod Ref. No. 79, 80, 81, 82, 83 & 143)
68 20446](2) 204461(2) Coner Pin 140 222094 222094 Complete chd le Assembly
69 | 901246 901246 Felt Pad Assembly 141 | 204462(2) | 204465(2) | Cotter Pin
70 | 202285(2) | 202285(2) | 5/32 x 11/16 Rivet 142 | 210411 210411 Washer
71 G20851 G20851 Connector Rod 143 | WH201 WH201 Spring
72 | G16861 G16861 Hex Rod 144 | 211341 211341 Rivet
73 901283 901283 Hex Tube Assembly

%SEE SPECIAL NO

2

TE ON DRAWING







